

TEST REPORT

ELSTEEL

Test Report No.: ETL.TR.1808.003

Elsteel (Pvt.) Ltd.	CLIENT
Elsteel (Pvt.) Ltd.	MANUFACTURER
Plinth Profile with Lifting means	TEST OBJECT
-	TYPE
-	SERIAL NO.
1500 kg	RATED CHARACTERISTICS GIVEN BY THE CLIENT
IEC 62208 Ed. 2.0 2011-08	NORMATIVE DOCUMENT
Lifting Test	Tests PERFORMED
13 th and 14th August 2018	DATE OF TESTS PERFORMED
Pass	TEST RESULTS



Dharmika Dhodampage

Test Lab Engineer

ELSTEEL (PVT) LTD.


Peter Alexeev
 (Technical Manager)

Peter Alexeev

Technical Manager

24-Aug-2018

1